Test Report No.: SDHL1709019045FT Date: Sep.15, 2017 Page 10f 3

ALULOCK APS
JAETTEVEJ 20, DK-4100 RINGSTED, DENMARK

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : ALUMINIUM BOX
Buyer : ALULOCK APS
Manufacturer : ALULOCK APS
Supplier . ALULOCK GUANGZHOU
Country of Origin : CHINA
Country of Destination : DENMARK
Sample Receiving Date : Sep.07, 2017
Test Performing Date : Sep.07, 2017 to Sep.15, 2017
Test Result Summary
Test(s) Requested Result(s)
Static load test for handle | PASS
Summary:

1. For further details, please refer to the following page(s).

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Lid.

>

Caming Fan
Approved signatory
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TESTS AND RESULTS

Test Conducted:
Static load test for handle as per client’s requirement.

No. of Sample:

1 piece (Sample 1). For more sample information and pictures, please refer to the following page.

Test and Requirements

Test Results

Static load test for handle

Clamp the aluminum panel on which the handle to be tested was fixed. Pull the handle
by a vertical increasing force. Cease the test if the handle was damaged or the vertical
force reached 50 kg and maintain the force for 1 minute.

During and after the test, the screws shall not loosen, and no damage of the handle.

PASS

(Vertical force 50 kg
for 1 minute, no loosen
to the screws and no
damage to the handle)

Remark:
1. For the sample information and pictures, please refer to the following page.
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SAMPLE INFORMATION AND PICTURES

Weight:
Overall Dimensions:

Other Dimensions:

0.30 kg

300 mm W x 200 mm D x 13 mm H

Sample as Received
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***End of Report™*

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at Wi .8gs.com/en/Ter - iti and, for electronic format documents,

subject to Terms and Conditions for Elactronic ments al :lwww.sgs. arms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that inf ined hereon reflects the Company's findings at the time of its intervention only and within the limits of

Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alleration, forgery or falsification of the content or
appearance of this document is uniawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the semple(s) tested and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email CN.Docchecki@ags.com
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